Sales Lgant:
ArcelorMittal Int. North America
1 South Dearborn, 13th fioor
CHICAGO IL 60603
USA

ArcelorMittal Belval & Differdange
Service Gestion Qualité
66, rue de Luxembourg

Blant.
ArcelorMittal Belval & Differdange
Site de Differdange

L-4503 Differdange

AN

ArcelorMitial

L4009 Esch/Alzette ,

Certificate NrX 3013072

Delivery note number 3013072 from 2 May 2015

Our reference : 1700020456
Your reference : 20773
24.03.2015

Plesa Anahuac Y Cias, S.A. de C.V.

ASTM A992 - ASTM A572 GR50 FINE GRAIN SILUCON KILLED

Manufacturer's test certificate acc. to ASTM A 6

Plesa Anahuac Y Cias, S.A. de C.V.

Av. Valle de las Alamedas 66-O

54940 COL. S. FRANCISCO CHILPAN, Tul
MEXICO

Ord.item Product Length Woeight Heat nr Weight Bund. Bars
000001 W 18 X 11 X 119 / 40 2,158 mt/
12.192 mm 02501 2,158 mt 1
Heat nr Heat analysis (%)
c Mr_ P S Si N Cu Cr Vv Nb Mo CEV __3n  Nb+V
Min 0,50 0,10
Max 0,23 1,60 0,035 0,045 0,40 0,60 0,45 0,35 0,150 0,050 0,150 0,45 0,150
02501 9,07 1,47 0,021 €,020 0,19 0,010 0,22 0,13 0,10 0,053 0,001 G, 040 0,38 0,02 0,084
Heat nr Tensile test
ES1 P32 200 mm
Ys UTS El1.(%) Y/U
Min 50.000 65.000 18,00
Max €5.000 0,85
0250z 58.870 75.110 2,29 0,78
02502 57.710 73.660 22,00 0,78

Customer ref :
000001 : ANA ANGELE

Klecker Roberto
Porteur de signature spéciale

v
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Salas_Agent:

ArcelorMittal Int. North America A
1 South Dearborn, 13th floor ArcelorMittal Belval & Differdange ArcelorMittal
CHICAGO IL. 60603 Service Gestion Qualité
USA 66, rue de Luxembourg

Blant: L4009 Esch/Alzette

ArcelorMittal Belval & Differdange
Site de Differdange
L4503 Differdange

Certificate NrX 3012667

Delivery note number 3012667 from 30 April 2015

Qur reference : 1700020456
Your reference : 20773 Plesa Anahuac Y Cias, S.A. de C.V.
24.03.2015 Av. Valle de las Alamedas 66-O
Plesa Anahuac Y Cias, S.A. de C.V. 54940 COL. S. FRANCISCO CHILPAN, Tul

MEXICO

ASTM A992 - ASTM A572 GR50 FINE GRAIN SILICON KILLED

Manufacturer's test certificate acc. to ASTM A 6

Ord.item Product /""Q'h Welght Heat nr Weight Bund. Bars
000001 W 18 X 11 X 119 40° 15,106 mt/

12.192 mm 02876 15,106 mt 7
Heat nr Heat analysis (%)
¢ Mn P s s: N Cu Ni Cr Vv Nb Mo CEV_ 3n_ Nb+v
Min 0,50 0,10
Max 0,23 1,60 0,035 0,045 0,40 0,60 0,45 0,35 0,150 0,050 0,150 0,45 0,150
02876 0,13 1,43 ¢,018 0,022 0,20 0,010 0,38 0,20 0,09 2,009 0,005 0,050 0,44 0,02 0,014
Heat nr Tensile test
pPsI PSI 200 mm
Ys UTS El. (%) Y/U
Min 50.000 65.000 18,00
Max 65.000 0,85
02876 £9.015 83.230 24,06 0,71
02876 56.695 83.810 22,39 0,68

Customer ref :
000001 : ANA ANGELE

Klecker Roberto
Porteur de signature spéciale

’

Page : 1/ 1



Sales. Agant:
ArcelorMittal Int. North America
1 South Dearborn, 13th floor
CHICAGO IL 60603
USA

ArcelorMittal Belval & Differdange ArcelorMitial
Service Gestion Qualité
66, rue de Luxembourg

Blagt.
ArcelorMittal Belval & Differdange
Site de Differdange
L-4503 Differdange

L-4009 Esch/Alzette

Certificate NrX 3011362

Delivery note number 3011362 from 23 April 2015

Our reference : 1700020456
Your reference 20773 Plesa Anahuac Y Cias, S.A. de C.V.
24.03.2015 Av. Valle de las Alamedas 66-O
Plesa Anahuac Y Cias, S.A. de C.V. 54940 COL. S. FRANC'SCO CH"_PAN, TUL
MEXICO
ASTM A892 - ASTM A572 GRS0 FINE GRAIN SILICON KILLED
Manufacturer's test certificate acc. to ASTM A 6
Ord.item Product - Length Weight Heat nr Weight Bund. Bars
000001 w 18 X 11 X 119/ 40’ 10,790 rm/
12.192 mm 02501 6,474 mt 3
02876 4,316 mt 2
Heat nr Heat analysis (%)
oy Mn_ P s Si Cu_ Ni ¢r v Nb Mo CEV__Sr_ Nb+V
Min 0,50 0,10
Max 0,23 1,60 0,035 0,045 0,40 0,60 0,45 0,35 0,150 0,050 0,150 0,45 0,150
02501 0,07 1,47 0,021 €,0206 0,1% 0,010 0,22 0,13 0,10 0,053 0,001 0,040 0,38 0,02 0,054
02876 0,13 1,43 0,018 C,022 0,20 0,010 0,38 ©,20 0,09 0,009 0,005 ¢,050 0,44 0,02 0,014
Heat nr Tensile test
231 PSI 200 mm
Ys UTS E1l.(%) Y/U
Min 50.000 65.000 18,00
Max 65.000 0,85
0230 S54.870 75.110 22,29 0,78
02501 7.710 73.660 22,00 0,78
02876 59.015 83.230 24,06 0,71
02876 56.695 83.810 22,39 0,68

Customer ref :
000001 : ANA ANGELE

Klecker Roberto
Porteur de signature spéciale

s

Page : 1/ 1



Salas Agant:

ArcelorMittal Int. North America
1 South Dearborn, 13th floor
CHICAGO IL 60603

USA

ArcelorMittal Belval & Differdange
Service Gestion Qualité
66, rue de Luxembourg

Blant:
ArcelorMittal Belval & Differdange
Site de Differdange
L-4503 Differdange

L4009 Esch/Alzette

A

ArcelorMittal

Certificate NrX 3010851

Delivery note number 3010851 from 29 April 2015

Our reference : 1700020456
Your reference : 20773 Plesa Anahuac Y Cias, S.A. de C.V.
24.03.2015 Av. Valle de las Alamedas 66-O
Plesa Anahuac Y Cias, S.A. de C.V. 54940 COL. S. FRANCISCO CHILPAN, Tul
MEXICO
ASTM A992 - ASTM A572 GR50 FINE GRAIN SILICON KILLED
Manufacturer's test certificate acc. to ASTM A 6
Ord.item Product . Length Weight Heat nr Weight Bund. Bars
000001 W 18 X 11 X 119 / 40’ 4,316 mt/
12.192 mm 02876 4,316 mt
Heat nr Heat analysis (%)
c Mn P 5 Si N Cu Cr v Nb Mo CEV_ 3n Nb+V
Min 0,50 0,10
Max 0,23 1,60 0,035 0,045 0,40 0,60 0,45 0,35 0,150 0,050 0,150 0,45 0,150
0287¢ 0,13 :,43 0,018 0,022 0,20 0,010 0,38 0,20 0,09 0,009 0,005 0,050 O©, 44 0,02 0,014
Heat nr Tensile test
PS1 PSI 200 mm
Ys Urs B1.(%) Y/U
Min 50.000 65.000 18,00
Max 65.000 0,85
0287¢ 59.015 83.230 24,06 0,71
062876 56.695 83,810 22,33 0,68
Customer ref :
000001 : ANA ANGELE

Klecker Roberto
Porteur de signature spéciale

g
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Salas Agent:
ArcelorMittal Int. North America
1 South Dearborn, 13th floor
CHICAGO IL 60603
USA

Blant:
ArcelorMittal Belval & Differdange
Site de Differdange
L-4503 Differdange

ArcelorMittal Belval & Differdange
Service Gestion Qualité

68, rue de Luxembourg

L-4009 Esch/Alzette

AN

ArcelorMittal

Certificate NrX 3015056

Delivery note number 3015056 from 5 May 2015

Our reference : 1700020456
Your reference : 20773
24.03.2015

Plesa Anahuac Y Cias, S.A. de C.V.

ASTM A992 - ASTM A572 GR50 FINE GRAIN SILICON KILLED

Manufacturer's test certificate acc. to ASTM A 6

Plesa Anahuac Y Cias, S.A. de C.V.
Av. Valle de las Alamedas 66-O

54940 COL. S. FRANCISCO CHILPAN, Tul
MEXICO

Ord.item Product / Length Weight Hedt nr Weight Bund.  Bars
000002 W 27 X 10 X 94 40° 3,414 mt
12.192 mm 02771 3,414 mt 2
Heat nr Heat analysis (%)
C Mn P s 5i N Cu Ni Cr Vv Nb Mo CEV _ Sr.  Nb+v
Min 0,50 0,10
Max 0,23 1,60 0,035 0,045 0,40 0,60 0,45 0,35 0,150 0,050 0,150 0,45 0,150
02777 0,08 1,18 0,023 0,016 0,18 0,010 0,21 0,11 0,13 0,041 0,001 0,030 0,34 0,02 0,042
Heat nr Tensile test
PS1 PSI 200 mm
Ys UTS E1.(%) Y/U
Min 50.000 65.000 18,00
Max 65.000 0,85
0277 58.43%5 72.500 28,02 0,81
02771 57.275% 72.355 27,70 0,7¢

Customer ref :
000002 : ANA ANGELE

Klecker Roberto
Porteur de signature spéciale

N4
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Salss dgent:
ArcelorMittal Int. North America
1 South Dearborn, 13th floor
CHICAGO IL 60603
USA

Blaot.
ArcelorMittal Belval & Differdange
Site de Differdange
L4503 Differdange

ArcelorMittal Belval & Differdange ArcelorMitial
Service Gestion Qualité
66, rue de Luxembourg

L4009 Esch/Alzette

Certificate NrX 3010864

Delivery note number 3010864 from 29 April 2015

Our reference : 1700020456
Your reference : 20773
24.03.2015

Plesa Anahuac Y Cias, S.A. de C.V.

ASTM A992 - ASTM AS572 GR50 FINE GRAIN SILICON KILLED

Manufacturer's test certificate acc. to ASTM A 6

Plesa Anahuac Y Cias, S.A. de C.V.

Av. Valle de las Alamedas 66-0O

54940 COL. S. FRANCISCO CHILPAN, TUU
MEXICO

Ord.item Product ~ Length Weight /Néat nr Weight Bund.  Bars
000002 W 27 X 10 X 94/ 40’ 6.828 mt
12.192 mm 02771 6,828 mt 4
Heat nr Heat analysis (%)
C Mn P S 31 N Cu Ni Cr ) Nb Mo CEV__ 3n Nb+V
Min 0,50 0,10
Max 0,23 1,60 0,035 0,045 0,40 0,60 0,45 0,35 0,150 0,050 0,150 0,45 0,150
02771 0,08 1,18 £,023 ¢,016 2,18 0,210 €,21 C,11 0,13 0,041 0,001 0,030 0,34 0,02 0,042
Heat nr Tensile test
PsSI PSI 200 mm
Ys UTS E1. (%) Y/u
Min 50.000 65.000 18,00
Max 65.000 0,85
02771 58.435 72.500 28,02 0,81
02771 57.27% 72.355 27,70 0,79

Customer ref :
000002 : ANA ANGELE

Klecker Roberto
Porteur de signature spéciale

2

Page : 1/ 1



Salas_Agant:
ArcelorMittal Int. North America
1 South Dearborn, 13th floor
CHICAGO Il 60603
USA

ArcelorMittal Belval & Differdange ArcelorMittal
Service Gestion Qualité
66, rue de Luxembourg

Bant:
ArcelorMittal Belval & Differdange
Site de Differdange
L4503 Differdange

L-4009 Esch/Alzette

Certificate NrX 3008720

Delivery note number 3008720 from 25 April 2015

Our reference : 1700020456
Your reference : 20773 Plesa Anahuac Y Cias, S.A. de C.V.
24.03.2015 Av. Valle de las Alamedas 66-O
Plesa Anahuac Y Cias, S.A. de C.V. 54940 COL. S. FRANC|SCO CH"_PAN, TUL
MEXICO
ASTM A992 - ASTM A572 GR50 FINE GRAIN SILICON KILLED
Manufacturer's test certificate acc. to ASTM A 6
Ord.ltem Product Length . Weight at nr Weight Bund.  Bars
000002 W 27 X 10 X 94 / 40' 20,484 mt
12.192 mm 02772 8,535 mt 5
02773 11,949 mt 7
Heat nr Heat analysis (%)
C Mn P s Si_ N Cu Ni ¢r v Nb Mo CEV__Sn___ Nb+V
Min 0,50 0,10
Max 0,23 1,60 0,035 0,045 0,40 0,60 0,45 0,35 0,150 0,050 0,150 0,45 0,150
02772 0,08 1,16 0,025 0,024 0,18 0,00 0,20 0,11 0,16 0,039 0,001 0,040 0,34 0,02 0,040
02773 0,09 1,19 0,021 €,023 0,19 0,009 0,20 0,10 0,11 0,039 0,001 0,030 0,34 0,02 0,C40
Heat nr Tensile test
PS1 PST 200 mm
Ys UTS E1.(%) Y/U
Min 50.000 65.000 18,00
Max 65.000 0,85
02772 56.260 69.600 27,73 0,81
02772 56.840 70.325 28,01 0,81
02773 56.985 71.920 28,17 0,79
02773 56.840 70.470 27,43 0,81

Customer ref .
000002 : ANA ANGELE

Klecker Roberto
Porteur de signature spéciale

’

Page : 1/ 1



Sales Agent:
ArcelorMittal Int. North America
1 South Dearborn, 13th fioor
CHICAGO IL 60603
USA

Blarg:
ArcelorMittal Belval & Differdange
Site de Differdange
L4503 Differdange

A
ArcelorMittal Belval & Differdange ArcelorMittal
Service Gestion Qualité

66, rue de Luxembourg
L4009 Esch/Alzette

Certificate NrX 3007643

Delivery note number 3007643 from 24 April 2015

Qur reference : 1700020456
Your reference : 20773
24.03.2015

Plesa Anahuac Y Cias, S.A. de C.V.

ASTM A992 - ASTM A572 GR50 FINE GRAIN SILCON KILLED

Manufacturer's test certificate acc. to ASTM A 6

Plesa Anahuac Y Cias, S.A. de C.V.
Av. Valle de las Alamedas 66-0O

54940 COL. S. FRANCISCO CHILPAN, TUL
MEXICO

Ord.item Product Length Weight Heat nr Weight Bund. Bars
000003 W 30 X 10,5 X 108/ 40' 7.852 mt// //
12.192 mm 12764 7.852 mt 4
Heat nr Heat analysis (%)
o Mn P 5 3i N Cu_  Ni Cr Vv Nb Mo CEV_ Sn_ Nb+V
Min 0,50 0,10
Max 0,23 1,60 0,035 0,045 0,40 0,60 0,45 0,35 0,150 0,050 0,150 0,45 0,150
127€¢ 0,06 1,0€ 0,018 0,026 0,17 0,010 0,2> 0,16 0,13 0,014 0,C01 0,050 0,30 ©,05 2,015
Heat nr Tensile test
P31 PSI 200 mm
Ys UTS El.(%) Y/U
Min 50.000 65.000 18,00
Max 65.000 0,85
12764 58.580 72.500 24,47 0,81
12764 59.1€0 73.22% 24,72 0,81

Customer ref :
000003 : ANA ANGELE

Klecker Roberto
Porteur de signature spéciale

s

Page : 1/ 1



Salas Agent:
ArcelorMittal Int. North America
1 South Dearborn, 13th ficor
CHICAGO IL 60603
USA

ArcelorMittal Belval & Differdange
Service Gestion Qualité
66, rue de Luxembourg

Blant:
ArcelorMittal Belval & Differdange
Site de Differdange
L4503 Differdange

L-4009 Esch/Alzette

A

ArcelorMittal

Certificate NrX 3007648

Delivery note number 3007648 from 24 April 2015

Our reference : 1700020456
Your reference 20773 Plesa Anahuac Y Cias, S.A. de C.V.
24.03.2015 Av. Valle de las Alamedas 66-O
Plesa Anahuac Y Cias, S.A. de C.V. 54940 COL. S. FRANCISCO CHILPAN, Tul
MEXICO
ASTM A992 - ASTM A572 GR50 FINE GRAIN SILICON KILLED
Manufacturer's test certificate acc. to ASTM A 6
Ord.item Product Length Weight Heat nr Weight Bund. Bars
000003 W 30 X 105 X 108/ 40 19,630 mt .
12.192 mm 02771 3,926 mt vl
12764 15,704 mt 8]
Heat nr Heat analysis (%)
c Mn P s Si N Cu_ Ni ¢Cr v Nb Mo CEV_ 5n  Nb+V¥
Min 0,50 0,10
Max 0,23 1,60 0,035 0,045 0,40 0,60 0,45 0,35 0,150 0,050 0,150 0,45 0,150
02771 0,08 1,18 0,023 0,016 0,18 0,010 0,21 0,11 0,13 0,041 0,001 0,030 0,34 0,02 0,042
12764 0,06 1,06 0,018 0,026 9,17 0,010 0,21 C,16 0,13 0,014 0,001 0,050 0,30 0,05 0,01¢%
Heat nr Tensile test
PSI PST 200 mm
Ys UTS El.(%) Y/U
Min 50.000 €5.000 18,00
Max 65.000 0,85
2771 53.940 70.760 28,80 0,76
02771 57.420 70.035 27,58 0,82
12764 58.580 72.50C 24,47 0,81
12764 59.160 73.225 24,72 0,81
Customer ref :

000003 : ANA ANGELE

Kilecker Roberto
Porteur de signature spéciale

s

Page :

1/



Sales Agent:
ArcelorMittal Int. North America
1 South Dearborn, 13th floor
CHICAGO IL 60603
USA

A

ArcelorMittal Belval & Differdange ArcelorMitial
Service Gestion Qualité
66, rue de Luxembourg

Blant:
ArcelorMittal Belval & Differdange
Site de Differdange
L4503 Differdange

L4009 Esch/Alzette

Certificate NrX 3007651

Delivery note number 3007651 from 24 April 2015

Our reference : 1700020456
Your reference : 20773 Plesa Anahuac Y Cias, S.A. de C.V.
24.03.2015 Av. Valle de las Alamedas 66-0
Plesa Anahuac Y Cias, S.A. de C.V. 54940 COL. S. FRANCISCO CH'LPAN, TUL
MEXICO
ASTM AS92 - ASTM A572 GR50 FINE GRAIN SILICON KILLED
Manufacturer's test certificate acc. to ASTM A 6
Ord.item Product Length Weight Heat nr Weight Bund. Bars
000003 W 30 X 10,5 X 108 / 40 1.963 mt/ L
12.192 mm 02771 1,963 mt 1/
Heat nr Heat analysis (%)
o Mn P s si Cu N _ Cr v Nb Mo CEV__Sn__ Nb+v
Min 0,50 0,10
Max 0,23 1,60 0,035 0,045 0,40 0,60 0,45 0,35 0,150 0,050 0,150 0,45 0,150
02771 0,08 1,18 0,023 0,016 0,18 0,018 0,21 0,11 €,13 0,041 0,001 0,030 0,34 0,02 0,042
Heat nr Tensile test
PSI PSI 200 mm
Ys UTS El. (%) Y/U
Min 50.000 €5.000 18,00
Max 65.000 0,85
02771 53.940 70.760 28,80 0,76
02771 57.420 70.035 27,58 0,82

Customer ref :
000003 : ANA ANGELE

Klecker Roberto
Porteur de signature spéciale

’

Page : 1/ 1



